
Headache and Migraine Program
Clinical Pathway for Primary Care Providers

Our team of experts offers the most advanced treatments for effectively managing 
headaches and migraines. These include prescription medicines and infusions, as well 
as injectable medicines and non-prescription therapies.

With three locations in South Austin, Central Austin and 
Cedar Park, including two onsite infusion centers, headache 
and migraine support is close and convenient. 

pediatrix.com/SpecialtyCareAustin

We recommend counseling all headache patients on lifestyle factors, including:

•	 Hydration (typically 1 to 2 ounces of water per kilogram of body weight per day)

•	 Appropriate nutrition/avoid skipping meals

•	 Adequate sleep

•	 Management of stress or any underlying mood concerns

•	 Avoid overuse of rescue medications (try to limit use of all rescue drugs to no 
more than three doses per week)



Primary Care Physician 

Headache Pathway

South Austin | Central Austin | Cedar Park 
pediatrix.com/SpecialtyCareAustin

HISTORY AND EXAM

RED FLAGS PRESENT?
•	 New onset headaches (< 3 months)
•	 Acute change/worsening headaches
•	 Young age (< 5 years old)
•	 Headaches awakening child from sleep
•	 Early morning headache and/or vomiting
•	 Focal Neurological deficits
•	 Postural headache (worsened by lying 

down)
•	 Absence of family history of headache/

migraine

YES

YES

NO

MRI brain
w/wo contrast

and refer to 
neurology

Consider rescue 
medication 

with NSAIDs or 
Acetaminophen 
while awaiting 

referral and 
imaging

MRI brain
w/wo contrast

and refer to 
neurology

Supplements:
Magnesium

<10 years old 
200-250 mg QHS

>10 years old 
400-500 mg QHS

Riboflavin

<10 years old  
200 mg daily

>10 years old 
200-400 mg daily

For children <10 or 
those with appetite 

suppression:
Cyproheptadine

Begin 2-4 mg QHS
and titrate up to 4 mg 

BID as needed

For alternative 
preventative options, 
please reach out to

the office

Continue with 
standard therapy

Headache frequency
>1 per week?

NO

For more severe 
episodes:

Triptan medications can 
be used in children 6 

years and older

• Sumatriptan 
5 mg nasal spray

• Rizatriptan 
5-10 mg dissolvable 

tablets

** Counsel to avoid 
overuse – no more than 
two doses in 24 hours or 

three doses per week

For mild episodes:
NSAIDs:

• Naproxen 
5 mg/kg/dose

• Ibuprofen 
10 mg/kg/dose

If C/I to NSAIDs or lack 
of response

• Acetaminophen 
10-15 mg/kg/dose

** Counsel to avoid 
overuse – no more than 
three doses per week

Consider rescue 
medication


